Bill To: Ship To: 3 Order Date:08/056/2010  CERTIFIED MATERTAL TEST REPORT
ACEROMEX GRUPC INDUSTRIAL SA ACEROMEX GRUPO INDUSTRIAL SA PO No:040820G10 GERDAU AMERISTEEL
CONSTITUYENTE DE NUEVOLEON 10 EL INDIO HWY ¥ MEMO ROBINSON Mill Oxder No:3g66119 Petersburg Mill
COL. LINDA VISTA EAGLE PASS X Load No:1324871 25801 Hofheimer Wa
GUADALUPE NL 78852 Us Marifest No:202366C B aeroau amenisren peversburg. VA 2383013
cP 67130 MX {804)524~2855
SIZE GRADE LENGTH PRODUCT
SPECIFICATIONS W12 X 79 / W31C X 117 882/572~30 40 FT / 12.192 M WE BEAMS
ASTM A€-03, AB92-06a, A572-07
HEAT NO: 30427160 CHEMICAL ANALYSIS
c Mn S Si Cu Ni Cr Mo Sn v Al Kb CE
.C8 1.10 .018 .033 .20 .35 .10 .1¢ .016 .012 .003 .003 L0189 .33
PEYSICAL PRCPERTIES
Yield Strenrgth Tensile Strength Specimen Area Elongation Bend Test ROA
KSI MPa KSI MPa Sg In Sg cm % Gage Length Dia. Result 3
54,96 376.5 72.3 498.5 1.085 7.C0 27.5 8 Inn 200 mnm
54.4 375.1 72.4 499.2 1.10¢ 7.15 28.8% 81In 200 mm
TENSILE TEST RATICS
YLD/TENS
.75
ALl manuf cturlﬁg processes of this product, including electric arc MELTING and coantinucus CASTING, occurred in the U.S.A

CMTR complies with EN 10204 3.1

"I hereby certify that the contents of this report are correcti and accurate.

All tests and cperaticns performed by this

material manufacturer or its sub-contractors, when applicable, are in compliance with the reguirements of the material
specifications and applicable purchaser designated reguirements.”
izneds e L o S S ——=Dateihug. 23, 2010 Signed: Date:
Tom L. Harrington: Quaiity &ASsurance Manager Notaxy Public (if applicanie;
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